City of San José

San José/Santa Clara Water Pollution
Control Plant Master Plan

TASK NO. 4
PROJECT MEMORANDUM NO. 5
PRIORITIZATION AND COSTS OF REHABILITATION
AND REPLACEMENT PROJECTS

FINAL DRAFT
August 2009

2700 YGNACIO VALLEY ROAD « SUITE 300 « WALNUT CREEK, CALIFORNIA 94598 « (925) 932-1710 « FAX (925) 930-0208
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 4.0/PM No.05/7897AT4PM5.doc (FINAL DRAFT)



CITY OF SAN JOSE

SAN JOSE/SANTA CLARA WATER POLLUTION
CONTROL PLANT MASTER PLAN

TASK NO. 4
PROJECT MEMORANDUM NO. 5
PRIORITIZATION AND COSTS OF REHABILITATION AND REPLACEMENT
PROJECTS

TABLE OF CONTENTS

Page No.

1.0 INTRODUGCTION ...tttiiiiee e ettt ettt e e e e e s et e e e e e e e s s s st eeeeeeeeaannnenneeeeaaens 1
[...]
Clarifiers A6-8, 41 No Yes See remarks | Nitrification clarifiers and replace the clarifier
and B6-8 mechanisms, as needed. Improvement needs for this

asset will be addressed as part of that work.




(L4v¥a TYNIL) 90p'SINdY LY2682/S0°0N Wd/0'y YSBL/SB|CRIBNISQ/00V L68L/3S0r UBS/YDAUD/SIUBLINI0Q/0|j0MeD//:Md

600¢ ‘€ aunC — 14vydd IvNId

9-4

Table E1

Project Prioritization

San José/Santa Clara Water Pollution Control Plant Master Plan

City of San José

Included in Included in Cost Included
Risk Recommended | Actual 5 Year in Actual 5

Asset/Project” | Ranking® | 5 Year CIP® CIP®@ Year CIP® Remarks®
$15M has been allocated in the 5-Year CIP to

Secondary assess and rehabilitate the Secondary and

Clarifiers A9-11, 42 No Yes See remarks | Nitrification clarifiers and replace the clarifier

and B9-11 mechanisms, as needed. Improvement needs for this
asset will be addressed as part of that work.
$15M has been allocated in the 5-Year CIP to

Nitrification assess and rehabilitate the Secondary and

Clarifiers A7, 43 No Yes See remarks | Nitrification clarifiers and replace the clarifier

A8, B7, B8 mechanisms, as needed. Improvement needs for this
asset will be addressed as part of that work.

Disinfection

Building 44 No No -

Su!fu_r Dioxide 45 NoO No i

Building

Treated

Backwash 46 No No -

Pump Station

Tertiary Blower 47 Yes No i Improvement needs will be evaluated and

Building considered in the next CIP planning cycle.
$12.4M has been allocated in the 5-year CIP to

East Primar rehabilitate the clarifiers and replace the clarifier

y 48 Yes Yes See remarks | mechanisms with stainless steel components.

Clarifiers 1

Improvement needs for this asset will be addressed
as part of that work.




(L4v¥a TYNIL) 90p'SINdY LY2682/S0°0N Wd/0'y YSBL/SB|CRIBNISQ/00V L68L/3S0r UBS/YDAUD/SIUBLINI0Q/0|j0MeD//:Md

600¢ ‘€ aunC — 14vydd IvNId

/-3

Table E1

Project Prioritization

San José/Santa Clara Water Pollution Control Plant Master Plan

City of San José

Included in Included in Cost Included
Risk Recommended | Actual 5 Year in Actual 5
Asset/Project” | Ranking® | 5 Year CIP® CIP®@ Year CIP® Remarks®
$12.4M has been allocated in the 5-year CIP to
East Primar rehabilitate the clarifiers and replace the clarifier
- y 49 Yes Yes See remarks | mechanisms with stainless steel components.
Clarifiers 2 ; .
Improvement needs for this asset will be addressed
as part of that work.
Scum Pump
Station 1 50 No No i
Scum Pump
Station 2 51 No No i
Actual 5-year CIP includes projects to replace the
valves and operators on the RAS lines and air lines
Nitrification that feed the tanks. Some of the improvements
Tanks A and B 52 Yes Yes See remarks | identified in the ICA report were awarded this fiscal
Sides (1975) year. This includes adding a gate and replacing
piping and valves along influent and mixed liquor
channels (approx. $2M).
Actual 5-year CIP includes projects to replace the
valves and operators on the RAS lines and air lines
Nitrification that feed the tanks. Some of the improvements
Tanks A and B 53 No Yes See remarks | identified in the ICA report were awarded this fiscal
Sides (1984) year. This includes adding a gate and replacing
piping and valves along influent and mixed liquor
channels (approx. $2M).
Secondary
Treatment 54 Yes Yes See remarks There are ongoing maintenance work to rehabilitate

Aeration Tanks
A

concrete, replace piping and valves, etc.




(14v¥a TYNIS) 20p'SINdY LY268L/S0'ON Wd/0'y SeL/S3|qRIBNIdQ/00Y L68L/ASOL UBS/YOAUBIID/SIUBLINI0A/0)I0eD//:Md

600¢ ‘€ aunC — 14vydd IvNId

8-d

Table E1

Project Prioritization

San José/Santa Clara Water Pollution Control Plant Master Plan

City of San José

Included in Included in Cost Included
Risk Recommended | Actual 5 Year in Actual 5
Asset/Project” | Ranking® | 5 Year CIP® CIP®@ Year CIP® Remarks®
Secondary
Treatment There are ongoing maintenance work to rehabilitate
) 55 Yes Yes See remarks -
Aeration Tanks concrete, replace piping and valves, etc.
B
RSM
Operations 56 No No -
Center
Sludge
Concentration 57 No No -
Tanks
Backvyash 58 No No -
Equalization
Stormwater and
Flood Protection 59 No No -
Facilities
Inactive . :
Lagoons 5-25 60 Yes No - On hold pending completion of the Plant Master Plan
Scum Handling 61 No No -
Plar)t_ Storage 62 NoO No i
Facility
Ammonia 63 No No i
System
Hypochlorite Project was awarded for construction this fiscal year;
and Bisulfite 64 Yes No - bid price was $7.7M.
Facility




(14v¥a TYNIS) 20p'SINdY LY268L/S0'ON Wd/0'y SeL/S3|qRIBNIdQ/00Y L68L/ASOL UBS/YOAUBIID/SIUBLINI0A/0)I0eD//:Md

600¢ ‘€ aunC — 14vydd IvNId

6-3

Table E1

Project Prioritization

San José/Santa Clara Water Pollution Control Plant Master Plan

City of San José

Included in Included in Cost Included
Risk Recommended | Actual 5 Year in Actual 5

Asset/Project” | Ranking® | 5 Year CIP® CIP®@ Year CIP® Remarks®

Aeration

Building 1 65 No No -

Aeration

Building 2 66 No No -

Nort'heast Pump 67 NoO No i

Station
$5M is allocated in the 5-Year CIP to begin

Bar Screens 68 NoO Yes See remarks addressing improvement needs for the old
headworks. Improvement needs for this asset will be
addressed as part of that work.

Recycled Water

Fill Station 69 No No i

Civil 70 No No -

Infrastructure

Notes:

Q) Infrastructure Condition Assessment Report by CH2M Hill, May 2007, Table 16-2.
(2) Per City Staff.




Project Memorandum No. 5

APPENDIX F - S CURVE

FINAL DRAFT — June 3, 2009

pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 4.0/PM No.05/7897AT4PM5.doc (FINAL DRAFT)



Project Memorandum No. 5

APPENDIX F - S CURVE

Project

Duration Proportion of Project Cost Spentin Years

(Years) 0 1 2 3 4 5 6 7 8 9 10 Total
1 0% | 100% | 0% 0% | 0% | 0% | 0% | 0% 0% 0% 0% 100%
2 0% | 30% 70% 0% 0% 0% 0% 0% 0% 0% 0% 100%
3 0% | 10% 45% | 45% | 0% 0% 0% 0% 0% 0% 0% 100%
4 0% | 10% | 35% |35% | 20% | 0% | 0% | 0% 0% 0% 0% 100%
5 0% 1% 9% 35% | 35% | 20% | 0% 0% 0% 0% 0% 100%
6 0% 1% 1% 8% | 35% | 35% | 20% | 0% 0% 0% 0% 100%
7 0% 1% 2% 7% | 20% | 30% | 25% | 15% 0% 0% 0% 100%
8 0% 1% 2% 7% | 10% | 15% | 25% | 25% 15% 0% 0% 100%
9 0% 1% 2% 5% 7% | 10% | 15% | 25% 20% | 15% 0% 100%
10 0% 1% 1% 2% | 5% | 7% | 12% | 15% | 22% | 20% | 15% 100%

FINAL DRAFT — June 3, 2009 F-1

pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 4.0/PM No.05/7897AT4PM5.doc (FINAL DRAFT)




Project Memorandum No. 5

APPENDIX G - ANNUAL R&R FORECAST

FINAL DRAFT — June 3, 2009

pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 4.0/PM No.05/7897AT4PM5.doc (FINAL DRAFT)



Major Component / Subbasin /

Year Project Project

Year Project

Project Cost

Subzone Priority Starts Duration Online (Calculated, 2009) 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023
Site Power Distribution (Medium and High

Voltage) 1 2009 4 2013 $ 36,700,000 $ 3,700,000 $ 12,800,000 $ 12,800,000 $ 7,300,000 $ - $ - $ $ - $ $ - $ $ - $ $ - $

Electrical Sub-Station M1-M2 2 2009 4 2013 $ 13,900,000 $ 1,400,000 $ 4,900,000 $ 4,900,000 $ 2,800,000 $ - $ - $ $ - $ - $ - $ - $ - $ - $ - $ -
Digester Gas System 3 2009 3 2012 $ 7,200,000 $ 700,000 $ 3,200,000 $ 3,400,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Electrical Sub-Station 1 4 2009 4 2013 $ 7,000,000 $ 700,000 $ 2,500,000 $ 2,500,000 $ 1,500,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Electrical Sub-Station 2 5 2009 4 2013 $ 7,000,000 $ 700,000 $ 2,500,000 $ 2,500,000 $ 1,500,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Yard Piping 6 2009 3 2012 $ 34,400,000 $ 3,400,000 $ 15,500,000 $ 16,100,000 $ - $ $ - $ $ - $ $ - $ - $ - $ - $ - $ -
Outfall Channel 7 2019 3 2022 $ 1,500,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ 200,000 $ 1,000,000 $ 1,000,000 $ - $ -
Digesters 1-3 8 2009 4 2013 $ 10,500,000 $ 1,100,000 $ 3,700,000 $ 3,800,000 $ 2,300,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Digesters 12-16 9 2010 4 2014 $ 16,600,000 $ - $ 1,700,000 $ 6,000,000 $ 6,300,000 $ 3,300,000 $ $ - $ - $ - $ - $ - $ - $ - $ - $ -
Digester 4 10 2010 4 2014 $ 3,500,000 $ - $ 400,000 $ 1,300,000 $ 1,300,000 $ 700,000 $ $ - $ - $ - $ - $ - $ $ - $ $ -
Digesters 5-6 11 2010 4 2014 $ 7,000,000 $ - $ 700,000 $ 2,500,000 $ 2,600,000 $ 1,400,000 $ $ - $ $ - $ - $ $ - $ $ - $ -
Digester 7-8 12 2010 4 2014 $ 7,000,000 $ - $ 700,000 $ 2,500,000 $ 2,600,000 $ 1,400,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Digesters 9-11 13 2010 4 2014 $ 9,900,000 $ - $ 1,000,000 $ 3,600,000 $ 3,700,000 $ 2,000,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Digester Sludge Export Station 14 2010 5 2015 $ 9,000,000 $ - $ 100,000 $ 800,000 $ 3,400,000 $ 3,200,000 $ 1,800,000 $ - $ - $ - $ - $ - $ - $ - $ - $ -
Filtration Influent Pump Building 15 2019 5 2024 $ 11,600,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ 200,000 $ 1,500,000 $ 6,300,000 $ 6,500,000 $ 3,900,000
P&E Building - Raw Sewage Pump 16 2011 4 2015 $ 6,400,000 $ - $ - $ 700,000 $ 2,400,000 $ 2,200,000 $ 1,300,000 $ - $ $ - $ $ - $ - $ - $ - $ -
Rail Spur Unloading 17 2019 4 2023 $ - $ - $ $ - $ - $ - $ - $ $ - $ - $ - $ - $ - $ - $ - $ -
Primary Effluent Pump Station 18 2019 4 2023 $ 1,600,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ 200,000 $ 800,000 $ 900,000 $ 500,000 $ -
Lagoons 28-59 19 2020 5 2025 $ 33,500,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ 500,000 $ 4,600,000 $ 18,800,000 $ 19,500,000
Secondary Blower Building 20 2011 5 2016 $ 37,100,000 $ - $ - $ 400,000 $ 3,600,000 $ 13,000,000 $ 13,000,000 $ 7,400,000 $ - $ - $ - $ - $ - $ - $ - $ -
Headworks Upgrade 21 2021 5 2026 $ 64,900,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ 1,000,000 $ 9,400,000 $ 37,800,000
Detritors 22 2024 5 2029 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ $ - $ - $ -
Drying Beds 23 2011 5 2016 $ 18,300,000 $ - $ - $ 200,000 $ 1,800,000 $ 6,400,000 $ 6,400,000 $ 3,700,000 $ - $ - $ - $ - $ - $ - $ - $ -
Filtration Treatment 24 2011 5 2016 $ 34,800,000 $ - $ - $ 400,000 $ 3,400,000 $ 12,200,000 $ 12,200,000 $ 7,000,000 $ - $ - $ - $ - $ - $ - $ - $ -
Aerated Grit Chambers 25 2024 4 2028 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Chlorine Contact Tanks 26 2024 5 2029 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Digester Cleaning Lagoons 1-3 27 2011 5 2016 $ 18,700,000 $ - $ - $ 200,000 $ 1,800,000 $ 6,500,000 $ 6,500,000 $ 3,700,000 $ $ - $ - $ - $ - $ - $ - $ -
West Primary Clarifiers 28 2024 5 2029 $ 17,500,000 $ - $ - $ - $ - $ - $ - $ - $ - $ $ - $ $ - $ - $ - $ -
Recycled Water Transmission Pump

Station 29 2024 5 2029 $ 5,000,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Overflow Structure 30 2024 4 2028 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
P&E Building Cogeneration 31 2011 5 2016 $ 32,000,000 $ - $ - $ 300,000 $ 3,100,000 $ 11,200,000 $ 11,200,000 $ 6,400,000 $ - $ - $ - $ - $ - $ - $ - $ -
Sludge Control Building 32 2011 5 2016 $ 6,100,000 $ - $ - $ 100,000 $ 600,000 $ 2,100,000 $ 2,100,000 $ 1,200,000 $ $ - $ - $ - $ - $ - $ - $ -
Inlet Control Structure 33 2024 4 2028 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ $ - $ $ - $ $ -
Flow Equalization Basin 34 2024 5 2029 $ 2,300,000 $ - $ - $ $ - $ $ - $ $ - $ - $ - $ - $ - $ - $ - $ -
Backwash Settling/Treatment 35 2024 5 2029 $ 4,100,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Blower Generator Building 36 2011 5 2016 $ 11,300,000 $ - $ - $ 100,000 $ 1,100,000 $ 4,000,000 $ 4,000,000 $ 2,300,000 $ - $ - $ - $ - $ - $ - $ - $ -
Miscellaneous Support 37 2012 5 2017 $ 1,900,000 $ - $ - $ - $ - $ 200,000 $ 700,000 $ 700,000 $ 500,000 $ - $ - $ - $ - $ - $ - $ -
Secondary Clarifiers A1-A5 and B1-B5 38 2012 5 2017 $ 9,600,000 $ - $ - $ - $ 100,000 $ 900,000 $ 3,400,000 $ 3,400,000 $ 2,400,000 $ - $ - $ - $ - $ - $ - $ -
Nitrification Clarifiers A1-A6 and B1-B6 39 2012 5 2017 $ 18,000,000 $ - $ - $ - $ 200,000 $ 1,600,000 $ 6,300,000 $ 6,300,000 $ 4,600,000 $ - $ - $ $ - $ $ - $ -
Secondary Clarifiers A12-A13 and B12- 40 2024 5 2029 $ 6,500,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Secondary Clarifiers A6-A8 and B6-B8 41 2024 5 2029 $ 5,800,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Secondary Clarifiers A9-A11 and B9-B11 42 2024 5 2029 $ 3,900,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Nitrification Clarifiers A7-A8 and B7-B8 43 2024 5 2029 $ 6,100,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Disinfection Building 44 2024 5 2029 $ - $ - $ - $ - $ - $ - $ $ - $ $ - $ $ - $ $ - $ $ -
Sulfur Dioxide Building 45 2024 5 2029 $ - $ - $ $ $ - $ $ - $ $ - $ - $ - $ - $ - $ - $ - $ -
Treated Backwash Pump Station 46 2024 4 2028 $ 3,500,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Tertiary Blower Building 47 2014 5 2019 $ 15,900,000 $ - $ - $ - $ - $ - $ 200,000 $ 1,400,000 $ 7,000,000 $ 7,300,000 $ 4,400,000 $ - $ - $ - $ - $ -
East Primary Clarifier 1 48 2014 5 2019 $ 15,700,000 $ - $ - $ - $ - $ - $ 200,000 $ 1,400,000 $ 7,000,000 $ 7,200,000 $ 4,300,000 $ - $ - $ - $ - $ -
East Primary Clarifier 2 49 2014 5 2019 $ 15,700,000 $ - $ - $ - $ - $ - $ 200,000 $ 1,400,000 $ 7,000,000 $ 7,200,000 $ 4,300,000 $ - $ $ - $ $ -
Scum Pump Station 1 50 2024 5 2029 $ 100,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ $ - $ - $

Scum Pump Station 2 51 2024 5 2029 $ 100,000 $ - $ - $ $ - $ $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Nitrification Tanks A and B Sides (1975) 52 2015 5 2020 $ 12,200,000 $ - $ - $ - $ - $ - $ - $ 100,000 $ 1,400,000 $ 5,600,000 $ 5,800,000 $ 3,500,000 $ - $ - $ - $ -
Nitrification Tanks A and B Sides (1984) 53 2024 5 2029 $ 4,300,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Seconary Aeration Tank A 54 2015 5 2020 $ 28,000,000 $ - $ - $ - $ - $ - $ - $ 300,000 $ 3,200,000 $ 12,900,000 $ 13,400,000 $ 8,000,000 $ $ - $ - $ -
Seconary Aeration Tank B 55 2015 5 2020 $ 28,000,000 $ - $ - $ - $ - $ - $ - $ 300,000 $ 3,200,000 $ 12,900,000 $ 13,400,000 $ 8,000,000 $ $ - $ - $ -
RSM Operations Center 56 2024 4 2028 $ 1,700,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Sludge Concentration Tanks 57 2024 5 2029 $ 6,300,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Backwash Equalization 58 2024 5 2029 $ 2,200,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Stormwater and Flood Protection 59 2024 4 2028 $ 21,900,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Inactive Lagoons 5-25 60 2017 5 2022 $ 86,900,000 $ - $ - $ - $ - $ - $ - $ - $ - $ 1,100,000 $ 10,700,000 $ 43,300,000 $ 45,000,000 $ 26,800,000 $ $ -
Scum Handling 61 2024 5 2029 $ 3,400,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Plant Storage Facility 62 2024 4 2028 $ - $ $ - $ $ - $ $ - $ $ - $ - $ - $ - $ - $ - $ - $ -
Ammonia System 63 2024 5 2029 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Hypochlorite and Bisulphite Facility 64 2018 5 2023 $ 10,700,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ 100,000 $ 1,400,000 $ 5,500,000 $ 5,800,000 $ 3,400,000 $ -
Aeration Building 1 65 2024 5 2029 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Aeration Building 2 66 2024 5 2029 $ $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ $ - $ $ -
Northeast Pump Station 67 2024 5 2029 $ $ - $ $ - $ $ - $ $ - $ $ - $ - $ $ - $ $ - $

Barscreens 68 2024 5 2029 $ - $ $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Recycled Water Fill Station 69 2024 4 2028 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Civil Infrastructure 70 2024 5 2029 $ 2,800,000 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Administration Building 71 2024 4 2028 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Environmental Services Building 72 2024 4 2028 $ $ - $ - $ - $ - $ - $ - $ - $ $ - $ $ - $ $ - $ $ -
Process Piping 73 2024 5 2029 $ $ - $ $ - $ - $ $ - $ $ - $ - $ - $ - $ - $ - $ - $ -
Classrooms 74 2024 4 2028 $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -
Plant Water 75 2024 4 2028 $ $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ - $ -